
EFFECT OF VARYING OPERATIONAL PARAMETERS 

ON THE DRAINABILITY OF 

FREEZE CONDITIONED CHEMICAL SLUDGES 

by 

Larry Michael Simmons 

Thesis submitted to the Graduate Faculty of the 

Virginia Polytechnic Institute and State University 

in partial fulfillment of the requirements for the degree of 

MASTER OF SCIENCE 

in 

Sanitary Engineering 

APPROVED: 

Paul H. King, Chai\man 

-/-;'""·&!"""'' ..... i~t-fo"""''-rd-W+.---=:--R-a_n._. d_a_l_l-~- '""1 
(, •/ 

N. T. ii&phens 

August, 1973 

Blacksburg, Virginia 



ACKNOWLEDGMENTS 

The research for this thesis and the Master of Science graduate 

program were supported by a traineeship from the U.S. Environmental 

Protection Agency. Financial assistance was also provided by the 
[...]
where T = 8 = time, sec 
V = volume of filtrate, ml, in time T 

filtrate viscosity, poise 
ratio of grams of dry cake solids per gram of 
liquid before filtration, gm/cu cm (32). 

Specific resistance measurements are a useful means of comparing 

the effectiveness of various methods of conditioning sludges. 

Coackley (31) found that ferric chloride addition to a 12 percent 

solids content digested wastewater sludge decreased specific resistance 



25 

by a factor of 100, i.e., the rate of water removal increased 100 

times. Experimentation with sludges coagulated with ferric chloride 

and conditioned by freeze-thawing reduced specific resistance by 

a factor of 1000. Bugg (33), Olver (34), and Argo (13) concluded that 

specific resistance is a qualitative measure of sludge dewaterability 

for polyelectrolyte-conditioned alum, ferric sulfate, and lime sludges, 

respecitvely. These results agreed with those of Gates and 

McDermott (35) who concluded that the dosage versus specific resist-

ance relationship was a valid measure of the effect of polyelectrolyte 

conditioners-on dewatering chara~teristics of alum sludges. 

Refiltration 

Various properties of dispersions have been used to follow the 

change from dispersed to flocculated systems, some of the more impor-

tant parameters being turbidity of the supernatant, sediment volume, 

subsidence rate, and filtration rate (36). Filtration rate, or 

refiltration, involves the measurement of the time to refilter a given 

volume of supernatant solution through a deposited cake of flocculated 

particles. 

Filtration rate, as specific resistance, is derived with respect 

to its theoretical foundation from the work of Carman. Carman, 

drawing on previous work of Kozeny, has shown that for a bed (filter 

cake) of constant and known thickness, the volume rate of flow of 

filtrate (Q) is related to other factors as follows: 



where Q = 
ti.P = 

g = 
A = 
s = 

26 

Q = 6PgAs3-
KnLS2 

volume rate of flow of filtrate, cm3/gm 
pressure drop across . the bed , gm/ cm2 2 
acceleration due to gravity, 980 cm/sec 
cross-sectional area of the bed, cm2 
porosity of the bed [volume of the void divided 

by total of bed (AL)] 
where s = 1 - W/ALp 

W = weight of solid in the bed, gm 
L = depth or thickness of bed, cm 
p = bulk density of solid, gm/cm6 

n = viscosity of fluid passing through bed 
K = constant "' 5 
S surf ace area of particles in unit volume of 

bed, cm2/cm3 (41). 

In order to measure the filtration rate through a filter cake of 

constant and known thickness, the first filtrate is passed through 

the cake obtained from the initial filtration in which the solid is 

still settling during the process. This second, or refiltration rate, 

is used as the Q in the Carman-Kozeny equation. Refiltration elimi-

nates any variations due to the build-up of the bed during filtration. 

LaMer and colleagues (36, 37, 38, 39, 40, 41, 42, 43) have 

effectively used the refiltration parameter to determine the effect of 

polyelectrolyte conditioning on silica and clay dispersions and phos-

phate slimes. They concluded that optimum polyelectrolyte dosages can 

be determined by measuring refiltration rates. For example, tests 

with silica and non-silica dispersions indicated that non-silica 

suspensions required an optimum dose from 300 to 1500 mg/l while silica 

dispersions required only 0.3 to 10 mg/1. At the same time, refiltra-

tion improvements ranged from 800 to 7000 percent for non-silica 



27 

dispersions, compared to a maximum of 330 percent for silica dispersions. 

LaMer (38) used two methods of measuring refiltration rates: 

(1) gravity and (2) pressure. The vacuum filtrations were performed 

using a seven centimeter Buchner funnel and number 2 Whatman filter 

paper at a pressure of 74 centimeters mercury. The gravity refiltra-

tion method utilized number 2 Whatman conical fluted filter paper in an 

ordinary conical funnel. The literature did not reveal any application 

of sand as a filtering media instead of filter paper. 

Sununary 

A review of the literature has revealed the applicability of 

freeze-thawing to the chemical sludges selected for this investigation. 

The tests of specific resistance and refiltration are qualitative 

measurements for determining the effect of conditioning techniques such 

as freeze-thawing, on sludges. The purpose of this research is to 

detail the measurements of specific resistance and refiltration time 

on chemical sludges subjected to freeze-thawing with variation in the 

parameters of pH, solids content, and time in the frozen state. 



III. EXPERIMENTAL METHODS 

The intent of this research was to conduct a laboratory invest-

igation on the effect of freeze-thaw conditioning on dewatering of 

selected chemical sludges. The purpose of this chapter is to describe 

the apparatus used, the experimental procedures employed, and the 

analytical techniques utilized in the work undertaken. 

Sources of Sludge 

The chemical sludges utilized in this research were two water 

treatment plant sludges, produced by separate coagulation processes 

using aluminum sulfate and ferric sulfate, respectively, and two 

advanced wastewater treatment sludges, produced by coagulation with 

ferric sulfate and lime,respectively. 

Water Treatment Plant Sludges 

Alum water treatment sludge was collected from a manhole draining 

the sedimentation basins of the Blacksburg-Christiansburg-V.P.I. Water 

Authority Plant. Sludge at this plant is collected in a storage lagoon. 

Table I gives a typical listing of water quality parameters of the New 

River and of treated water at the plant. A schematic flow diagram of 

the plant is shown in Figure 1 and a summary of yearly water produc-

tion and use of coagulating chemicals is shown in Table II. 

Ferric sulfate water treatment sludge was pumped from the bottom 

of the sedimentation basins of the Kingsport, Tennessee, Water Filtra-

tion Plant. Table I shows typical quality of the Holston River, as 

28 



29 

TABLE I 

TYPICAL CHEMICAL ANALYSES OF RAW AND TREATED WATER 

Source Component Raw Treated 

New River (Blacksburg- pH 7.8 7.8 
Christiansburg-V.P.I. Alkalinity M.O. (mg/l) 60 56 

Water Authority) Alkalinity P. (mg/l) 0 0 
Hardness (mg/l) 66 78 
Iron (mg/l) 0.01 0 
Manganese (mg/l) 0 0 
Color Units 0 0.07 
Turbidity 1.5 0 

Holston River (Kingsport pH 7.5 8.0 
Water Filtration Plant) . Alkalinity M.O. (mg/l) 85 90 

Alkalinity P. (mg/l) 0 0 
Hardness (mg/l) 95 100 
Iron (mg/l) 0.15 0.05 
Manganese (mg/l) 0.02 0 
Color Units 28.3 0 
Turbidity 6 0.04 



30 

Raw Water 

Flash Mixer 

Mixer Basins 

Coagulation 
Basins 

Rapid Sand 
Filters 

Chlorine 

Filtered Water 
Storage 

Distribution 

Chemical Dose 

Overflow 

Drain 

Filter 
Wash-
Water 

Lagoon 

Figure 1. Flow Diagram Blacksburg-Christiansburg-V.P.I. Water Treat-
ment Plant. 



31 

TABLE II 

.ANNUAL WATER PRODUCTION AND COAGUL.ANTS 

Blacksburg-Christiansburg-V.P.I. Water Authority Plant 

Total Water Alum Lime 
Year Gallons Pounds Pounds 

1967 838,580,000 100,500 37,900 
1968 865,997,000 104' 700 39,200 
1968 1,024,000,000 122,700 44,700 
1970 1,061,000,000 126,300 50,800 
1971 1,166,000,000 178,000 67,900 
1972 1,274,000,000 184,000 75,800 

Kingsport, Tennessee Water Filtration Plant 

Ferric 
Total Water Sulfate Lime 

Year Gallons Pounds Pounds 

1967 2,405,000,000 251,000 295,000 
1968 2,405,000,000 241,000 346,000 
1969 2,406,000,000 280 ,000 422,000 
1970 2,620,000,000 300,000 361,000 
1971 2,624,000,000 310,000 314,000 
1972 2,876,000,000 399,000 376,000 



32 

well as the characteristics of the treated water. The schematic 

flow diagram in Figure 1 is also typical of the Kingsport plant except 

for the following variations: (1) chlorination is performed in the 

flash mix unit; (2) slow mixing is accomplished during gravity flow 

through a baffled unit, as opposed to mechanical agitation; (3) both 

conventional and high-rate rapid sand filtration are used; and (4) sed-

imentation basin sludge and filter backwash water are drained by 

gravity to the Holston River for ultimate disposal. Yearly water 

production and use of coagulating chemicals are shown in Table II. 

Advanced Wastewater Treatment Sludges 

A lime sludge and a ferric sulfate sludge were produced from the 

secondary effluent of the Stroubles Creek high-rate trickling filter 

sewage treatment plant located in Blacksburg, Virginia. A sump pump 

was used to pump effluent from the secondary clarifiers into a 55 gal-

lon drum. Lime and ferric sulfate were added until the pH, as recorded 

by a Fisher Model 120 pH Meter, reached 11.5 and 4.5, respectively. 

Jenkins (44) has determined these pH levels to be optimum for phospho-

rus removal at the Stroubles Creek plant which has an effluent phospho-

rus concentration ranging from 7 to 14 mg/l. Rapid agitation was 

provided manually for thirty seconds and was followed by twenty 

minutes of manual slow mixing. The floe was allowed to settle for 

twenty minutes. After the supernatant was decanted, the sludge was 

poured into five gallon plastic containers for further concentration, 



33 

The Stroubles Creek Sewage Treatment Plant handles domestic 

sewage from the Blacksburg area, including the Virginia Polytechnic 

Institute and State University campus, and includes some contributions 

from light industry. The plant has a two MGD design capacity, but 

normally handles from 1.7 MGD in the summer months to 3.4 MGD during 

school sessions. The plant is a high-rate trickling filter plant with 

anaerobic digesters for sludge treatment. Digester supernatant, a 

high phosphorus content flow, is recycled to the main treatment stream. 

General Procedures 

Each sludge sample was separated into five smaller samples 

which were used immediately or stored at 20° C for not longer than 

one day. The five samples were diluted with distilled water or 

concentrated by supernatant removal to obtain suspended solids con-

centrations between 20,000 mg/l and 50,000 mg/l. Four 800 ml aliquots 

from each of the five smaller samples were placed in cubical plastic 

containers and frozen in the freezer of a commercial refrigerator. 

Two of the 800 ml aliquots were frozen for approximately 15 minutes 

beyond the time required for complete freezing. The remaining two 

aliquots were stored in the freezer for one week. The samples were 

visually checked to determine when complete freezing had occurred. 

ThusJ time in the frozen state is only an approximate measure. 

The remainder of the five smaller samples was used for char-

acterization purposes. The sludge was analyzed for pH, total and 

total suspended solids, total volatile and total suspended volatile 



34 

solids. Specific resistance and sand filtration measurements were 

conducted according to the description in a future section of this 

chapter. Filtrate from these tests was analyzed for chemical oxygen 

demand, total and total suspended solids content, and pH, 

The 15 minute and one week frozen samples were thawed at room 

temperature or in a hot water bath. Specific resistance and sand 

filtration studies were conducted as with the raw samples. Of the 

two 800 ml aliquots frozen for each time period, one was subjected 

to specific resistance testing and the other to sand filtration studies. 

Filtrates were analyzed for the same parameters as those previously 

noted for raw filtrate. 

The only exception to this procedure was with the ferric sulfate 

advanced waste treatment sludge. Only two aliquots of the five raw 

samples were frozen. The aliquots were frozen for 24 hours and analyt-

ically tested as with the remaining three sludges. 

Analytical Procedures 

Solids Determinations 

Raw sludge samples were analyzed for total and volatile solids 

and total and volatile suspended solids in accordance with the proce-

dures outlined in Standard Methods for the Examination of Water and 

Wastewater, 13th edition (45). A 100 ml sample was used for total and 

volatile solids. A 10 ml sample was used for total and volatile 

suspended solids. Oven temperatures were 103° C for total solids 

determinations and 600° C for volatile solids determinations. 



35 

Specific resistance filtrates and sand bed filtrates and 

refiltrates were analyzed for total and total suspended solids. A 100 

ml sample was used for determining total and total suspended solids 

of specific resistance filtrates. A 25 ml sample and a 50 ml sample 

were used for initial sand bed filtrate total suspended solids and 

total solids, respectively. A 100 ml sample was used for determining 

total and total suspended solids of the sand bed refiltrate. All 

determinations utilized a dry temperature of 103° C. 

Samples to be tested were thoroughly mixed to assure homogeniety. 

Duplicates, and triplicates in the case of raw total suspended solids 

determinations, were analyzed to assure accuracy. 

Chemical Oxygen Demand 

Chemical oxygen demand was determined by the dichromate reflux 

method as described in Standard Methods (45). One 20 ml aliquot from 

each filtrate collected was used in this determination. 

The pH was determined by a Fisher Model 120 pH Meter. Adjustment 

of the pH meter was accomplished through the use of standard pH 7 buffer 

solution, and the electrode was cleaned with distilled water before 

and during use. 

Specific Resistance 

The Buchner funnel specific resistance test was selected as one 

means of measuring the f ilterability of the conditioned and 



36 

unconditioned chemical sludges. The procedure described by Coackley 

and Jones (32) was used throughout this research. Specific resistance 

was reported in sec2/gm. 

The apparatus used is illustrated in Figure 2. The procedure con-

sisted of placing a moistened piece of Whatman No. 42 filter paper in 

the bottom of a 7 cm Buchner funnel. The paper was seated to the funnel 

by application of distilled water and a vacuum. After seating, the 

vacuum was switched off to remove the distilled water from the 

100 ml Mohr burette used for collected filtrate. A pinch clamp was 

placed on the vacuum line and the vacuum was reapplied for final 

adjustment by a manometer to 12 inches of mercury. A 100 ml sample of 

sludge was mixed well and applied to the filter paper. The pinch 

clamp on the vacuum line was released slowly after 10 to 15 seconds 

had been allowed for cake formation. A stop watch was started as the 

filtrate reached a zero reading level and time was noted for collecting 

every 5 ml of filtrate. For unconditioned samples, time was noted 

until 50 ml of filtrate was collected. For conditioned sludges, the 

time was noted until 80 ml of filtrate had been collected. 

The specific resistance was calculated from the following equation: 

where r 
p 
A 
µ = 

c = 
b = 

2PA2b r = µC 

specific resistance, sec2/gm 
pressure differential = 12" Hg = 
filter area = 38.47 cm2 

2 414.36 gm/cm 

filtrate viscosity, taken as the viscosity of 
water at the temperature at which the filtration 
test was conducted 

average suspended solids in sample, gm/ml 
slope of the T/V vs. V plot, sec/cm6 

where V = ml of filtrate collected in T sec. 



Vacuum 
Adjusting 

Cl mp 

Mercury 
Manometer 

Vacuum 
Pump 

37 

Buchner 
Funnel ----

Rubber 
Stopper 

I 100 ml 
Mohr 
Burette ----J 

Figure 2. Buchner Funnel Assembly. 



38 

Unconditioned samples always produced a straight line on the 

typical T/V versus V plot used in specific resistance tests. Uncondi-

tioned samples showed a tendency not to stabilize until approximately 

30 ml had been collected. From that point the plot usually resulted 

in an approximate straight line, Volume correction as reported by 

Coackley and Jones (32) was not used because it produced somewhat 

erratic results. 

Since freeze conditioning destroyed colloidal structure and 